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Date

3ABO[CKOW CEPTUDUKAT KAYECTBA Ne

16.04.04
MILL'S QUALITY CERTIFICATE Ne 6.04.0

69380

CBeuAeTEeNbCTBO 0 NPUEMOYHBIX UCTIbITARNUAX

Inspection certificate EN 10204/3.1.B

KoHTpakT Ne 2000-207/1ncT- 3aBogackon 3akas Ne 4135
Contract Ne 026/0109-0y-997 Manufacturer's production order Ne —
3akasuuk: Kopnopauusa 'MHayctpuaneHbii Coto3 [lonbacca ' (MCA)
ansa dupmel "Oydepko CA"
Customer: Corporation " Industrial Union of Donbass " for firm " DUFERCO SA™"
BaroH Ne 65299125 LOT 2
RW-car Ne
HaumeHoBaHue ToBapa: ropsvexKaTaHbiil CTanbHO| NuCT ¢ Cranpapr:
06pe3HbIMU KPOMKaMK Standard:
Description of goods: hot rolled steel plates with sheared ASTM A572/A572M
m edges ASTM AB/ABM
apka cranu N
Grapde of steel ASTM A572-50 nnockocTHocTb 50% ASTM A6/A6M
PRIME HOT ROLLED ALLOYED STEEL PLATES WITH BORRON CONTENT 0.0015-0.030%
CocTosiH1e NocTaBku: ropsyekaTaHblit
Delivery condition: hot-rolled

Ne Homepa Homepa Pa3iMepbl, Mm Konvdecreo TeopeTudeckuit

nosuu. | nnasoK napTun Dimensions, mm ToBapa, BEC,TH
TonwwHa WupuHa OnuvHa wr/mect Theoretical
Item | CastNe Test Ne Thickness Width Length Quantity/pcs weight,tn

10 6292 236 19.05 1829 6096 10 16,670

10 6292 237 19.05 1829 6096 20 33,340

11 6292 244 9.53 1829 6096 20 16,680

Total quantity (pcs): 50 Total theoretical weight (tn) : 66,690
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Buinnaska : MapTeHOBCKMA cnocob npousBoacTea. 3aBoAackon cepTv.t/waaT kavecrtsa Ne 69380
Steelmaking process : open hearth furnaces. Mill's quality certificate Ne I
Homep . Xumuveckui coctas, % ... . Chemical composition, %
nnasku C | Mn] Si S.| P CcI NiJCuJATNT] V M| Ti[As| Nb|[ B
Cast Ne X 100 X 1000 X 100 X 1000
6292 18 107 | 27 27 9 9 5 7 5 8 16 <20} 5 9 10
PE3YJIbTATEI UCMBITAHUN TEST RESULTS
WcnbiTaHue Ha pacTaXeHWe U yAapHbIn u3rnb Tensile and impact test
Pasmephbt 1=(j) OHeprus yaapa KU
obpa3ua Ot6op obpasua Tem- | Mpe- | Npe- | OtHoc.| Cyxe- Impact energy
nepa- | gen | amen Hue |2=(j/sm?) YAapuas easkocTe KCU Waru6
Ne D.m. of Specimen Typa yanu- Impact strength
napTumu specimen Teky- | npou- | Henne 3=(%)  BonokHucras cocTasnsiowas
vcnbi- | vectn | moctw Fibrous appearance
Tonuwm- | wwpu- | Mecto,| Han- | Mono- | Tanun 4= Teepaocte
. Hardness
Ha Ha paene | xexue Yield | Ten- | Elon- Re-
Hue Test | point, sile | gation | duc-
tion
test thick- | width, | Loca { Direc | Posi tem- stre- Bend
Ne ness, mm tion tion tion pera- ngth of
mm ture Reh Rm, |Lo=200| area Z
1%} c® Mpa Mpa % % 3HaveHusn Values

1 2 3 Zn

236 19.05| 40 T +20 | 362 | 539 | 24.5
19.05| 40 T +20 | 362 | 545 | 24.0
237 19.05] 40 T +20 | 362 | 543 | 24.0
19.05| 40 T +20 | 363 | 543 | 245
244 9.53 | 40 T +20 | 370 | 528 } 25.0
983 | 40 T +20 | 352 | 527 | 25.0

. enaHo B YkpauHe, Mapka cTany, pasmMéps:, Ne nnasku, Ne naptun, MEXICO, 0271, ToB. 3Hak kgombuHara.
MapxupoBka: -
Marking: made in Ukraine, grade of steel, dimens : MEXICO, 0271, mark of the warks, -
KnefimoBka: Ne nnadku, Mabka cTany, ToB. 3Hak kKomGuHata, O A AN
Hard stamp: cast Ne grade of steel, mark of the works, 027 \ %

UseTHas mapkuposka:  O/lHa KpacHas Nonoca no Topuy nucra ¢
Color marking: red strip on transversal edge of the plat

LLiramn skcnepTa
Expert's stamp
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